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Test report declaration 

Applicant     : Phonex Broadband Corporation 

Address      : 6952 High Tech Drive Suite B, Midvale, Utah, 84047 

Manufacturer   : ReadyNet (a dba of Phonex Broadband Corporation) 

Address  : 6952 S. High Tech Dr. Suite B, Midvale, UT 84047 

EUT 
Description 

: Wireless Router 

Model No : VWRT510 

Trade mark : ReadyNet 

Serial Number : -- 

FCC ID : Y2PVWRT510 

 
The EUT described above is tested by Shenzhen Academy of Metrology and Quality 
Inspection EMC Laboratory to determine the maximum emissions from the EUT. 
Shenzhen Academy of Metrology and Quality Inspection EMC Laboratory is assumed full 
responsibility for the accuracy of the test results. The test data, data evaluation, test 
procedures, and equipment configurations shown in this report were made in accordance 
with the procedures given in ANSI C63.4 (2003) and the energy emitted by the sample 
EUT tested as described in this report is in compliance with FCC Rules Part 15.207, 
15.209 and 15.247. 
 
The test report is valid for above tested sample only and shall not be reproduced in part 
without written approval of the laboratory. 

 
Project 
Engineer:  Date: Aug.7,2013 
 (Wu Feiyun)   
 

 
 

Aug.7,2013 Checked by: Date: 
 (Chen QiChun)   
 

 
 

Aug.7,2013 Approved by: Date: 
 (Lin Bin)   
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ReadyNet (a dba of Phonex Broadband Corporation)
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Control PC EUT AC adaptor 
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No. Equipment Manufacturer Model No. Last Cal. Cal. 
Interval 

SB2603 EMI Test Receiver Rohde & 
Schwarz ESCS30 Jan.21, 2013 1 Year 

SB3321 AMN Rohde & 
Schwarz ESH2-Z5 Jan.21, 2013 1 Year 

SB2604 AMN Rohde & 
Schwarz ESH3-Z5 Jan.21, 2013 1 Year 

SB8501/09 EMI Test Receiver Rohde & 
Schwarz ESU40 May.17, 

2013 1 Year 

SB8501/04 Bilog Antenna Schwarzbeck VULB9163 Jan.21, 2013 1 Year 

SB3435 Horn Antenna Rohde & 
Schwarz HF906 Jan.21, 2013 1 Year 

SB3435/01 Amplifier(1-18GHz) Rohde & 
Schwarz --- Jan.21, 2013 1 Year 

SB3435/02 Amplifier(18-40GHz) Rohde & 
Schwarz --- May.17, 

2013 1 Year 

SB5392/02 Horn Antenna Amplifier 
Research AT4560 May.17, 

2013 1 Year 

SB3450/01 3m Semi-anechoic 
chamber 

Albatross 
Projects 9X6X6 Oct.12, 2012 2 Years 

SB3345 Loop Antenna Schwarzbeck FMZB1516 Jan.23, 2012 2 Years 
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Center 
Freq.[MHz] 

Meas. 
Level 
(Cond.) 
[dBm]  

Limit 
[dBm]  Result  

2412 12.21 < 30 Pass  
2437 15.28 < 30 Pass  
2462 13.02 < 30 Pass  
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Center 
Freq.[MHz] 

Meas. Level 
(Cond.) [dBm]  

Limit 
[dBm]  Result  

2412 12.67 < 30 Pass  
2437 13.28 < 30 Pass  
2462 15.53 < 30 Pass  
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Center 
Freq.[MHz] 

Meas. Level 
(Cond.) [dBm]  

Limit 
[dBm]  Result  

2412 12.49 < 30 Pass  
2437 13.20 < 30 Pass  
2462 15.45 < 30 Pass  
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Center 
Freq.[MHz] 

Meas. 
Level 
(Cond.) 
[dBm]  

Limit 
[dBm]  Result  

2412 13.10 < 30 Pass  
2437 11.90 < 30 Pass  
2462 12.18 < 30 Pass  
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ANT1 (Cond.) 
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Total Limit 
[dBm]  Result  

2412 12.49 13.10 15.82 < 28 Pass  
2437 13.20 11.90 15.61 < 28 Pass  
2462 15.45 12.18 17.13 < 28 Pass  
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Center 
Freq.[MHz] 

Meas. Level 
(Cond.) [dBm] 

Limit 
[dBm]  Result  

2422 14.90 < 30 Pass  
2437 12.61 < 30 Pass  
2452 13.24 < 30 Pass  
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Center 
Freq.[MHz] 

Meas. Level 
(Cond.) [dBm] 

Limit 
[dBm]  Result  

2422 14.23 < 30 Pass  
2437 12.37 < 30 Pass  
2452 12.15 < 30 Pass  
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 Bandwidth 35.200 MHz  Power 12.15 dBm 
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ANT1 (Cond.) 
[dBm] 

Total Limit 
[dBm]  Result  

2422 14.90 14.23 17.59 < 28 Pass  
2437 12.61 12.37 15.50 < 28 Pass  
2452 13.24 12.15 15.74 < 28 Pass  
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Center 
Freq.[MHz] PSD [dBm]  Limit 

[dBm]  Result  

2412 -3.30 8 Pass  
2437 -2.86 8 Pass  
2462 -1.30 8 Pass  
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Center 
Freq.[MHz] PSD [dBm]  Limit 

[dBm]  Result  

2412 -10.95 8 Pass  
2437 -10.73 8 Pass  
2462 -9.12 8 Pass  
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Center 
Freq.[MHz] PSD [dBm]  Limit 

[dBm]  Result  

2412 -11.98 8 Pass  
2437 -11.71 8 Pass  
2462 -9.71 8 Pass  
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Center 
Freq.[MHz] PSD [dBm]  Limit 

[dBm]  Result  
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2437 -11.67 8 Pass  
2462 -11.09 8 Pass  
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Freq.[MHz] PSD [dBm]  Limit 
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Center 
Freq.[MHz] PSD [dBm]  Limit 

[dBm]  Result  

2422 -12.41 8 Pass  
2437 -14.14 8 Pass  
2452 -14.51 8 Pass  
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PSD 
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Limit 
[dBm]  Result  

2422 -12.04 -12.41 -9.21 8 Pass  
2437 -13.95 -14.14 -11.03 8 Pass  
2452 -13.53 -14.51 -10.98 8 Pass  
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Frequency
MHz 

Cable 
Loss(dB
) 

Antenna 
Factor(d
B) 

Readings(d
BμV/m) 

Level(dBμ
V/m) 

Polarity(H/V
) 

Turntable 
Angle(de
g) 

Antenna 
Height(m
) 

Limits(
dBμV/m) 

Margin(d
B) 

30.012 0.9  18.8  13.0  32.7 H 72.4  2.1  40.0  7.3  
125.012 1.9  12.6  18.7  33.1 H 288.4  1.5  43.5  10.4  
105.811 1.6  12.7  21.2  35.5 H 254.3  1.6  43.5  8.0  
249.659 2.7  12.7  24.9  40.3 H 257.8  1.2  46.0  5.7  
375.022 3.2  15.9  19.5  38.6 H 144.7  1.0  46.0  7.4  
609.278 4.1  18.8  17.6  40.5 H 32.9  1.0  46.0  5.5  
30.000 0.9  18.8  14.9  34.6 V 296.2  1.0  40.0  5.4  
47.494 1.2  9.4  19.6  30.2 V 298.5  1.3  40.0  9.8  
59.158 1.2  5.3  27.1  33.6 V 218.5  1.3  40.0  6.4  
70.821 1.4  7.5  20.7  29.6 V 158.8  1.1  40.0  10.4  

105.811 1.6  12.7  18.1  32.4 V 309.7  1.2  43.5  11.1  
250.020 2.7  13.2  22.9  38.8 V 69.1  1.0  46.0  7.2  
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Radiated Emission 
 
SMQ NETC EMC Lab.3m Chamber 
 
EUT Name:          VWRT510 
Manufacturer:         
Operator:             
Operating Condition: 802.11n 40M 
Antenna Position:    Vertical&Horizontal 
Comment1:            AC 120V/60Hz 
Comment2:             
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11B CH1 
Test Voltage: AC 120V/60Hz 
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11B CH1 
Test Voltage: AC 120V/60Hz 
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11B CH1 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11B CH1 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11B CH6 
Test Voltage: AC 120V/60Hz 
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11B CH6 
Test Voltage: AC 120V/60Hz 
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11B CH11 
Test Voltage: AC 120V/60Hz 
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11B CH11 
Test Voltage: AC 120V/60Hz 
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11B CH11 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11B CH11 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11g CH1 
Test Voltage: AC 120V/60Hz 
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Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11g CH1 
Test Voltage: AC 120V/60Hz 
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11g CH1 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11g CH1 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11g CH6 
Test Voltage: AC 120V/60Hz 
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
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20
   
30
   
40
   
50
   
60
   
70
   
80
   
90
   

100

1G 2G 3G 4G 5G 6   8   10G 18G

Le
ve

l in
 d

B
μV

/

Frequency in Hz

Electric Field Strength FCC 15.247 1-18GHz

 



 

 

 
 

 

Ver:EMC2009A 

Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11g CH6 
Test Voltage: AC 120V/60Hz 
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11g CH11 
Test Voltage: AC 120V/60Hz 
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11g CH11 
Test Voltage: AC 120V/60Hz 
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11g CH11 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11g CH11 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(20M) CH1 MIMO continue TX mode 
Test Voltage: AC 120V/60Hz 
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(20M) CH1 MIMO continue TX mode 
Test Voltage: AC 120V/60Hz 
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(20M) CH1 MIMO continue TX mode 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(20M) CH1 MIMO continue TX mode 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(20M) CH6 MIMO continue TX mode 
Test Voltage: AC 120V/60Hz 
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(20M) CH6 MIMO continue TX mode 
Test Voltage: AC 120V/60Hz 
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(20M) CH11 MIMO continue TX mode 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(20M) CH11 MIMO continue TX mode 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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Ver:EMC2009A 

Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(20M) CH11 MIMO continue TX mode 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
Comment:  
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Ver:EMC2009A 

Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(20M) CH11 MIMO continue TX mode 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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Ver:EMC2009A 

Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(40M) CH3 MIMO continue TX mode 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
Comment:  
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Ver:EMC2009A 

Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(40M) CH3 MIMO continue TX mode 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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Ver:EMC2009A 

Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(40M) CH3 MIMO continue TX mode 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
Comment:  
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Ver:EMC2009A 

Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(40M) CH3 MIMO continue TX mode 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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Ver:EMC2009A 

Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(40M) CH3 MIMO continue TX mode 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(40M) CH6 MIMO continue TX mode 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(40M) CH6 MIMO continue TX mode 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(40M) CH9 MIMO continue TX mode 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(40M) CH9 MIMO continue TX mode 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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Ver:EMC2009A 

Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(40M) CH9 MIMO continue TX mode 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
Comment:  
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Ver:EMC2009A 

Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(40M) CH9 MIMO continue TX mode 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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Ver:EMC2009A 

Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 11n(40M) CH9 MIMO continue TX mode 
Test Voltage:    
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 802.11n 40M MIMO continue TX mode 
Test Voltage:   
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Horizontal 
Operator Name:  
Comment:  
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Radiated Emission 
  
 
EUT Information 
EUT Model Name: VWRT510 
Operation mode: 802.11n 40M MIMO continue TX mode 
Test Voltage:   
Comment:  

  
  
 
Common Information 
Test Site: SMQ EMC Lab.  
Environment  
Antenna Polarization: Vertical 
Operator Name:  
Comment:  
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10.1.1.Test Standard 
FCC Part 15 15.207 

10.1.2.Test Limit 
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The use of a permanently attached antenna or of an antenna that uses a unique coupling to the 
intentional radiator shall be considered sufficient to comply with the FCC rule. 
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